

PRODUCT MONOGRAPH	
GENERIC NAME	Evening Primrose Oil
TRADE NAME	PRIMDIN
FDA REGISTRATION NO.	FR-4000001990317
PICTURE	ALGERTAS PRIDE PURSON
MANUFACTURER	SUN PAB Health Products Pty. Ltd PO Box 993, Castle Hill NSW 1765, Australia
IMPORTER	I.E. Medica Inc. 5 <sup>th</sup> Flr. Rfm Corporate Center, Pioneer St., Mandaluyong City
DISTRIBUTOR	Alberta's Pride International Indigo, Inc. Unit 1002, 88 Corporate Center, Sedeño cor. Valero Sts., Salcedo Village, Makati City
PHARMACOLOGIC CLASSIFICATION	Food Dietary Supplement
INDICATION	For cervical ripening and dilatation during labor induction and before operative hysteroscopy. Traditional use for relief of symptoms of premenstrual syndrome and menopausal discomfort.
DOSAGE FORM	Cold-Pressed Softgel Capsule
FORMULATION	Each Softgel Capsule Contains: Evening Primrose Oil (Seed) 1000 mg (Oenothera Biennis L.) Eq. To Gamma-Linolenic Acid (GLA) 100 mg
DOSAGE AND ADMINISTRATION	For adults: take one (1) capsule 1-3 times daily, preferably with meal, or as directed by a healthcare professional.
PACKAGING	Alu/PVC Blister Pack of 10's (Box Of 30's)
STORAGE CONDITION	Store at temperatures not exceeding 30°C